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99.83 CNS 14755 22125-2011
99.75 Flow rate:85.1
99.76 (Liter/min)

99.86
99,89
99,82
99.70
99.81
99.72
99.86
Ave. 99.80
Note: Sample description is given by the client: :dc Microparticle Stopper N95 Medical Flat Mask
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